
PARTS

-68-

For Machines Mfd. Since 12/21

South Bend Tools

Model SB1007 P A R T S

Headstock

1

2

3

4

56

78

99-1

1112

15

15-115-2

16

16-1

16-2

16-2

17

18

19

20

21
17-1

21-1 

22

23

24

25

92

27

28

29

30

31

32
33

34

35

36
26

37

38

39
40

41

42

43

44

45

46

51
52

53
54

55

56
56

57
58

59

62

63

64

65

66

67
68

69
70

71

72

73
74

74

75

76

93

77

78

79

80

81

82

64

64

64

64

83
84

10

13

14

50

53

60
6178

85
86

87

88 89

91

90



South Bend Tools

For Machines Mfd. Since 12/21 Model SB1007

-69-

P A R T S

Headstock Parts List
RREEFF PPAARRTT  ## DDEESSCCRRIIPPTTIIOONN RREEFF PPAARRTT  ## DDEESSCCRRIIPPTTIIOONN
1 PSB1007001 HEADSTOCK CASTING 43 PSB1007043 END COVER THREADED SHAFT (LONG)
2 PSB1007002 SPINDLE D1-4 44 PSB1007044 CONTROL PANEL BOX
3 PSB1007003 SPINDLE BEARING COVER (INBOARD) 45 PSB1007045 HEADSTOCK FRONT PANEL
4 PSB1007004 SPINDLE BEARING COVER (OUTBOARD) 46 PSB1007046 CONTROL PANEL PLATE (LOWER)
5 PSB1007005 SLIDING GEAR 55T 50 PSB1007050 TIMING BELT GATES HTD 710-5M-25
6 PSB1007006 COMBO GEAR 49T/27T 51 PSB1007051 FLAT WASHER 6MM
7 PSB1007007 SPACER 52 PSB1007052 CAP SCREW M6-1 X 12
8 PSB1007008 GEAR 32T 53 PSB1007053 CAP SCREW M6-1 X 16
9 PSB1007009 BUSHING 54 PSB1007054 TAPERED ROLLER BEARING 32008 FAG
9-1 PSB1007009-1 O-RING 17.8 X 2.4 P18 55 PSB1007055 CAP SCREW M8-1.25 X 20
10 PSB1007010 DRIVE SHAFT 56 PSB1007056 KEY 4 X 4 X 16
11 PSB1007011 COMBO GEAR 45T/17T 57 PSB1007057 CAP SCREW M5-.8 X 12
12 PSB1007012 GEAR 23T 58 PSB1007058 SET SCREW M8-1.25 X 15
13 PSB1007013 BEARING COVER 59 PSB1007059 STEEL BALL 6MM
14 PSB1007014 DRIVE PULLEY 60 PSB1007060 KEY 6 X 6 X 30
15 PSB1007015 PRELOAD NUT 61 PSB1007061 BALL BEARING 6305Z FAG
15-1 PSB1007015-1 SET SCREW M5-.8 X 6 62 PSB1007062 CAP SCREW M4-.7 X 16
15-2 PSB1007015-2 PLATE 4 X 4 X 2 63 PSB1007063 CAP SCREW M6-1 X 12
16 PSB1007016 BUSHING 64 PSB1007064 O-RING 8.8 X 1.9 P9
16-1 PSB1007016-1 OIL SEAL TC12 X 18 X 5 65 PSB1007065 EXT RETAINING RING 10MM
16-2 PSB1007016-2 O-RING 15.8 X 2.4 P16 66 PSB1007066 CAP SCREW M4-.7 X 12
17 PSB1007017 SHAFT 67 PSB1007067 TAPERED ROLLER BEARING 32009 FAG
17-1 PSB1007017-1 EXT RETAINING RING 12MM 68 PSB1007068 OIL SIGHT GLASS 3/8" NPT
18 PSB1007018 GEAR 32T 69 PSB1007069 HEX NUT M10-1.5
19 PSB1007019 GEAR 30T 70 PSB1007070 LOCK WASHER 10MM
20 PSB1007020 COMBO GEAR 32T/32T 71 PSB1007071 FLANGE SCREW M5-.8 X 95
21 PSB1007021 LOCK SHAFT 72 PSB1007072 COMPRESSION SPRING
21-1 PSB1007021-1 O-RING 15.8 X 2.4 P16 73 PSB1007073 FLAT WASHER 5MM
22 PSB1007022 FEED DIRECTION SHAFT 74 PSB1007074 CAP SCREW M5-.8 X 12
23 PSB1007023 SHIFT BLOCK 75 PSB1007075 EXT RETAINING RING 12MM
24 PSB1007024 SHAFT 76 PSB1007076 CAP SCREW M6-1 X 16
25 PSB1007025 SHIFT FORK 77 PSB1007077 OUTBOARD HEADSTOCK OIL GASKET
26 PSB1007026 COMPRESSION SPRING 78 PSB1007078 INBOARD HEADSTOCK OIL GASKET
27 PSB1007027 SLIDE BLOCK 79 PSB1007079 HEADSTOCK TOP COVER GASKET
28 PSB1007028 PLATE 80 PSB1007080 CONTROL PANEL PLATE (UPPER)
29 PSB1007029 O-RING COVER 81 PSB1007081 PRELOAD NUT RETAINER RING
30 PSB1007030 SHAFT END COVER 82 PSB1007082 CAP SCREW M6-1 X 18
31 PSB1007031 CAMLOCK 83 PSB1007083 BUSHING
32 PSB1007032 LOCK SCREW M8-1.25 X 18 84 PSB1007084 SHAFT END CAP
33 PSB1007033 LOCK PIN 85 PSB1007085 DRIVE SHAFT END CAP
34 PSB1007034 HEADSTOCK TOP COVER 86 PSB1007086 CAP SCREW M8-1.25 X 20
35 PSB1007035 BUSHING 87 PSB1007087 ELECTRICAL CABINET HINGE PIN 5.5 X 62MM
36 PSB1007036 HANDLE HUB 88 PSB1007088 STRAIN RELIEF 1/2" NPT ST METAL
37 PSB1007037 HANDLE M8-1.25 89 PSB1007089 STRAIN RELIEF 1/2" NPT 90D METAL
38 PSB1007038 ELECTRICAL CABINET 90 PSB1007090 ELECTRICAL BOX LOCK WITH KEYS (2-PC)
39 PSB1007039 ELECTRICAL CABINET DOOR W/LATCH 91 PSB1007091 CONTROL BOX LOCK WITH KEYS (2-PC)
40 PSB1007040 ELECTRICAL CABINET MOUNTING PLATE 92 PSB1007092 HANDLE HUB COVER LABEL 30MM, BLACK
41 PSB1007041 END COVER 93 PSB1007093 RUBBER PAD
42 PSB1007042 END COVER THREADED SHAFT (SHORT)
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Gearbox Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
101 PSB1007101 GEARBOX CASTING 150 PSB1007150 THRUST WASHER
102 PSB1007102 BUSHING 151 PSB1007151 BUSHING
103 PSB1007103 GEAR 32T 152 PSB1007152 SHAFT END BRACKET
104 PSB1007104 GEAR 29T 153 PSB1007153 SPACER
105 PSB1007105 BUSHING 154 PSB1007154 CLUTCH PLATE
106 PSB1007106 GEAR 24T 155 PSB1007155 CARRIER PLATE
107 PSB1007107 GEAR 30T 156 PSB1007156 COMPRESSION SPRING
108 PSB1007108 GEAR 80T 157 PSB1007157 SPACER
109 PSB1007109 GEAR 29T 158 PSB1007158 SHIFT KNOB
110 PSB1007110 END GEAR BRACKET SHAFT 159 PSB1007159 GEARBOX FRONT PANEL
111 PSB1007111 SHAFT 160 PSB1007160 KNOB INDICATOR PLATE
112 PSB1007112 BUSHING 161 PSB1007161 SET SCREW M6-1 X 20
113 PSB1007113 GEAR 19T 162 PSB1007162 OIL SEAL 24 X 32 X 4
114 PSB1007114 GEAR 38T 163 PSB1007163 SET SCREW M8-1.25 X 16
115 PSB1007115 GEAR 14T 164 PSB1007164 O-RING 8.8 X 1.9 P9
116 PSB1007116 BUSHING 165 PSB1007165 OIL SIGHT GLASS 3/8" NPT
117 PSB1007117 SHAFT END COVER (OUTBOARD) 167 PSB1007167 ROLL PIN 4 X 24
118 PSB1007118 FLANGED BUSHING 168 PSB1007168 LOCK NUT M8-1.25
119 PSB1007119 SHAFT END COVER (INBOARD) 169 PSB1007169 EXT RETAINING RING 10MM
120 PSB1007120 SHAFT 170 PSB1007170 CAP SCREW M6-1 X 35
121 PSB1007121 SPACER 171 PSB1007171 CAP SCREW M5-.8 X 10
122 PSB1007122 COLLAR 172 PSB1007172 EXT RETAINING RING 18MM
123 PSB1007123 GEAR 35T/25T/32T/29T/24T 173 PSB1007173 OIL SEAL 30 X 22 X 4
124 PSB1007124 GEAR 38T/29T/19T 174 PSB1007174 ROLL PIN 4 X 25
125 PSB1007125 GEAR 42T 175 PSB1007175 EXT RETAINING RING 10MM
126 PSB1007126 CLUTCH HOUSING 176 PSB1007176 STEEL BALL 6MM
127 PSB1007127 BUSHING 177 PSB1007177 GEARBOX GASKET
128 PSB1007128 SHAFT END CAP 178 PSB1007178 EXT RETAINING RING 22MM
129 PSB1007129 SHAFT 179 PSB1007179 KEY 5 X 5 X 80
130 PSB1007130 COMBO GEAR 40T/13T 180 PSB1007180 KEY 4 X 4 X 14
131 PSB1007131 SPACER 181 PSB1007181 CAP SCREW M8-1.25 X 35
132 PSB1007132 ROCKER ARM 182 PSB1007182 CAP SCREW M8-1.25 X 20
133 PSB1007133 SHIFT BLOCK 183 PSB1007183 KEY 4 X 4 X 14
134 PSB1007134 COMPRESSION SPRING 184 PSB1007184 KEY 3 X 3 X 8
135 PSB1007135 END GEAR BRACKET 185 PSB1007185 BUSHING
136 PSB1007136 SPACER 186 PSB1007186 TOOTHED GEAR COUPLER
137 PSB1007137 LEADSCREW COUPLER 187 PSB1007187 TOOTHED GEAR COUPLER
138 PSB1007138 LONGITUDINAL LEADSCREW 188 PSB1007188 OIL FILL PLUG M14-1.5 X 20
139 PSB1007139 FEED ROD 189 PSB1007189 OIL SEAL 30 X 22 X 4
140 PSB1007140 CLUTCH COLLAR 191 PSB1007191 TOOTHED GEAR COUPLER
141 PSB1007141 GEAR 90T 192 PSB1007192 SPACER
142 PSB1007142 BUSHING 193 PSB1007193 TOOTHED GEAR COUPLER
143 PSB1007143 SHAFT END CAP 194 PSB1007194 GEAR 14T
144 PSB1007144 THREADED SHAFT 195 PSB1007195 KEY 4 X 4 X 50
145 PSB1007145 THREADED BUSHING 196 PSB1007196 EXT RETAINING RING 12MM
146 PSB1007146 THREADED COLLAR 197 PSB1007197 KEY 5 X 5 X 20
147 PSB1007147 GEAR 120T 198 PSB1007198 EXT RETAINING RING 16MM
148 PSB1007148 GEAR 127T 199 PSB1007199 GREASE FITTING 5/16"
149 PSB1007149 SQUARE NUT M10-1.5



-72-

For Machines Mfd. Since 12/21

South Bend Tools

Model SB1007 P A R T S

Bed, Motor & Apron
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Bed, Motor & Apron Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
201 PSB1007201 APRON CASTING 246-1 PSB1007246-1 MOTOR FAN COVER
202 PSB1007202 GEAR 81T/22T 246-2 PSB1007246-2 MOTOR FAN
203 PSB1007203 HALF NUT MOUNT 246-3 PSB1007246-3 MOTOR JUNCTION BOX
204 PSB1007204 SHAFT 246-4 PSB1007246-4 BALL BEARING 6204-2RS (FRONT)
205 PSB1007205 WORM GEAR 246-5 PSB1007246-5 BALL BEARING 6204-2RS (REAR)
206 PSB1007206 WORM SHAFT 246-6 PSB1007246-6 MOTOR CORD 16G 4W 20"
207 PSB1007207 FLANGED BUSHING 247 PSB1007247 CAP SCREW M6-1 X 12
208 PSB1007208 CARRIAGE PINION 30T 248 PSB1007248 STUD-FT M10-1.5 X 65
209 PSB1007209 RACK 249 PSB1007249 EXT RETAINING RING 15MM
210 PSB1007210 BED 250 PSB1007250 CAP SCREW M6-1 X 55
211 PSB1007211 HALF NUT PIVOT HUB 251 PSB1007251 CAP SCREW M6-1 X 35
212 PSB1007212 FEED SELECTION PIVOT SHAFT 254 PSB1007254 THREAD DIAL
213 PSB1007213 HALF NUT 2-PC SET 255 PSB1007255 THREAD DIAL SHAFT
214 PSB1007214 SPACER 256 PSB1007256 FLAT WASHER 8MM
215 PSB1007215 WORM SHAFT 257 PSB1007257 GEAR 32T
216 PSB1007216 FEED SELECTION SHAFT 258 PSB1007258 FLAT WASHER 8MM
217 PSB1007217 PIVOT PIN 259 PSB1007259 HEX NUT M8-1.25
218 PSB1007218 SHIFT BLOCK 260 PSB1007260 CLAMP PLATE
219 PSB1007219 STOP PLATE 261 PSB1007261 HEX NUT M10-1.5
220 PSB1007220 CLAMP PLATE 262 PSB1007262 CAP SCREW M10-1.5 X 50
221 PSB1007221 MOTOR PULLEY 263 PSB1007263 KEY 6 X 6 X 40
222 PSB1007222 PIVOT SHAFT BRACKET 264 PSB1007264 KEY 3 X 3 X 8
223 PSB1007223 MOTOR MOUNT 266 PSB1007266 STEEL BALL 6MM
224 PSB1007224 MICROMETER CARRIAGE STOP 267 PSB1007267 THREAD DIAL BODY
225 PSB1007225 FEED SELECTION HANDLE M10-1.5 X 30 268 PSB1007268 CAP SCREW M6-1 X 16
226 PSB1007226 COMPRESSION SPRING 269 PSB1007269 COMPRESSION SPRING
227 PSB1007227 SET SCREW M6-1 X 35 DOG-PT 270 PSB1007270 CAP SCREW M6-1 X 40
228 PSB1007228 COMPRESSION SPRING 271 PSB1007271 CAP SCREW M5-.8 X 12
229 PSB1007229 SPACER 272 PSB1007272 HALF NUT HANDLE M8-1.25 X 8
230 PSB1007230 CARRIAGE HANDWHEEL BRACKET 273 PSB1007273 HANDWHEEL CURVED PLATE SPRING
231 PSB1007231 CARRIAGE GRADUATED DIAL 274 PSB1007274 CARRIAGE HW HANDLE M8-1.25 X 10
232 PSB1007232 CARRIAGE HANDWHEEL 275 PSB1007275 CAP SCREW M8-1.25 X 35
233 PSB1007233 HALF NUT INDICATOR PLATE 276 PSB1007276 HEX NUT M8-1.25
234 PSB1007234 FEED SELECTION INDICATOR PLATE 277 PSB1007277 POWER CORD 16G 3W 72" 6-15P
238 PSB1007238 LOCK NUT M8-1.25 278 PSB1007278 CAP SCREW M8-1.25 X 35
239 PSB1007239 BALL BEARING 6000ZZ 279 PSB1007279 CAP SCREW M8-1.25 X 45
240 PSB1007240 CAP SCREW M5-.8 X 10 280 PSB1007280 LOCK WASHER 8MM
241 PSB1007241 SET SCREW M6-1 X 12 281 PSB1007281 CAP SCREW M6-1 X 45
242 PSB1007242 SET SCREW M8-1.25 X 50 282 PSB1007282 EXT RETAINING RING 22MM
243 PSB1007243 CAP SCREW M8-1.25 X 40 283 PSB1007283 DOCK WASHER 6 X 28 X 3MM
244 PSB1007244 HEX BOLT M10-1.5 X 20 284 PSB1007284 CAP SCREW M6-1 X 15
245 PSB1007245 FLAT WASHER 10MM 285 PSB1007285 FENDER WASHER 10MM
246 PSB1007246 MOTOR 2HP 220V 3-PH 286 PSB1007286 HEX NUT M8-1.25
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Slides Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
301 PSB1007301 SADDLE 335 PSB1007335 CAP SCREW M8-1.25 X 16
302 PSB1007302 CROSS HANDWHEEL BRACKET 336 PSB1007336 LOCK NUT M8-1.25
303 PSB1007303 CROSS LEADSCREW 337 PSB1007337 KEY 3 X 3 X 6
304 PSB1007304 GEAR 22T 338 PSB1007338 CAP SCREW M8-1.25 X 35
305 PSB1007305 CROSS SLIDE GRADUATED DIAL 339 PSB1007339 STOP ROD
306 PSB1007306 CROSS SLIDE HANDWHEEL 340 PSB1007340 ROLL PIN 3 X 6
307 PSB1007307 HANDWHEEL CURVED PLATE SPRING 341 PSB1007341 PHLP HD SCR M6-1 X 12
308 PSB1007308 CROSS SLIDE 342 PSB1007342 CAP SCREW M6-1 X 12
309 PSB1007309 COMPOUND SLIDE SWIVEL BASE 343 PSB1007343 CAP SCREW M8-1.25 X 15
310 PSB1007310 COMPOUND SLIDE HANDWHEEL 344 PSB1007344 TOOL POST LOCK HANDLE 1/2"-13 CHROME
311 PSB1007311 COMPOUND SLIDE GRADUATED DIAL 345 PSB1007345 CAP SCREW M10-1.5 X 30
312 PSB1007312 COMPOUND SLIDE DOVETAIL BASE 346 PSB1007346 CAP SCREW M6-1 X 12
313 PSB1007313 COMPOUND SLIDE LEADSCREW NUT 347 PSB1007347 SET SCREW M6-1 X 12
314 PSB1007314 COMPOUND REST 348 PSB1007348 CROSS SLIDE HW KNOB M8-1.25 X 10
315 PSB1007315 TOOL POST SHAFT 349 PSB1007349 COMPOUND SLIDE HW KNOB M6-1
316 PSB1007316 COMPOUND SLIDE LEADSCREW 350 PSB1007350 COMPOUND SLIDE HW HANDLE M6-1 X 10
317 PSB1007317 COMPOUND SLIDE HANDWHEEL BRACKET 351 PSB1007351 KEY 3 X 3 X 8
318 PSB1007318 TOOL POST BODY 352 PSB1007352 KEY 3 X 3 X 6
319 PSB1007319 CROSS SLIDE LEADSCREW NUT 353 PSB1007353 PLUNGER
320 PSB1007320 CROSS SLIDE GIB 354 PSB1007354 HEX NUT M5-.8
321 PSB1007321 COMPOUND REST GIB 355 PSB1007355 SET SCREW M5-.8 X 18
322 PSB1007322 T-NUT 5/8" M8-1.25 356 PSB1007356 COMPRESSION SPRING
323 PSB1007323 CAP SCREW M8-1.25 X 12 357 PSB1007357 SET SCREW M6-1 X 12
324 PSB1007324 SADDLE WAY CLAMP 358 PSB1007358 HEX NUT M8-1.25
325 PSB1007325 SADDLE GIB 359 PSB1007359 CROSS SLIDE HW HANDLE M8-1.25 X 10
326 PSB1007326 SADDLE WAY COVER 360 PSB1007360 PLUNGER
327 PSB1007327 COMPOUND SLIDE INDICATOR PLATE 361 PSB1007361 FLAT WASHER 10MM
328 PSB1007328 CROSS SLIDE INDICATOR PLATE 362 PSB1007362 LOCK PIN 11 X 26MM
329 PSB1007329 COMPOUND SLIDE ANGLE SCALE 363 PSB1007363 BALL OILER 1/4"
331 PSB1007331 LOCK NUT M8-1.25 364 PSB1007364 SET SCREW M5-.8 X 12
332 PSB1007332 TOOL POST CLAMP PLATE 365 PSB1007365 HEX NUT M5-.8
333 PSB1007333 CAP SCREW M6-1 X 12 366 PSB1007366 CAP SCREW M6-1 X 12
334 PSB1007334 BALL BEARING 6000ZZ 367 PSB1007367 SET SCREW M6-1 X 12



-76-

For Machines Mfd. Since 12/21

South Bend Tools

Model SB1007 P A R T S

Tailstock

401

402
402-1

403

404

405

406

407

408434

409

410

411

412 431

413

414

415

416

417

418

419

420

421

422

423

424

425

426

427

428
429

430

432

433

RREEFF PPAARRTT  ## DDEESSCCRRIIPPTTIIOONN RREEFF PPAARRTT  ## DDEESSCCRRIIPPTTIIOONN
401 PSB1007401 TAILSTOCK CASTING 418 PSB1007418 SET SCREW M8-1.25 X 50
402 PSB1007402 TAILSTOCK BASE 419 PSB1007419 KEY 3 X 3 X 6
402-1 PSB1007402-1 DOWEL PIN 12 X 25 420 PSB1007420 LOCK NUT M8-1.25
403 PSB1007403 TAILSTOCK CLAMP PLATE 421 PSB1007421 CAP SCREW M4-.7 X 12
404 PSB1007404 QUILL 422 PSB1007422 SET SCREW M8-1.25 X 16
405 PSB1007405 QUILL LEADSCREW 423 PSB1007423 EXT RETAINING RING 25MM
406 PSB1007406 QUILL LEADSCREW NUT 424 PSB1007424 LOCK NUT M12-1.75
407 PSB1007407 CLAMP BOLT M12-1.75 X 35 425 PSB1007425 QUILL LOCK BOLT M6-1 X 70
408 PSB1007408 ECCENTRIC SHAFT 426 PSB1007426 TAILSTOCK LOCK HANDLE M10-1.5 X 12
409 PSB1007409 TAILSTOCK LOCK HUB BRACKET 427 PSB1007427 QUILL ALIGNMENT KEY
410 PSB1007410 TAILSTOCK LOCK HUB 428 PSB1007428 WAY WIPER PLATE
411 PSB1007411 CLAMP PLATE WEDGE 429 PSB1007429 WAY WIPER
412 PSB1007412 QUILL GRADUATED DIAL 430 PSB1007430 PHLP HD SCR M5-.8 X 12
413 PSB1007413 LOCK PLUNGER (UPPER) 431 PSB1007431 QUILL HANDWHEEL
414 PSB1007414 QUILL LOCK HUB 432 PSB1007432 HANDWHEEL CURVED PLATE SPRING
415 PSB1007415 INDICATOR PLATE 433 PSB1007433 QUILL HANDWHEEL HANDLE M8-1.25 X 10
416 PSB1007416 QUILL LOCK HANDLE M8-1.25 X 8 434 PSB1007434 STOP PIN 8 X 65
417 PSB1007417 LOCK PLUNGER (LOWER)
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Electrical Box
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RREEFF PPAARRTT  ## DDEESSCCRRIIPPTTIIOONN RREEFF PPAARRTT  ## DDEESSCCRRIIPPTTIIOONN
501 PSB1007501 ON/OFF SWITCH AUSP KS-2221 22MM 507 PSB1007507 LIMIT SWITCH AVC AVC-1 HIGHLY Z15G1318
502 PSB1007502 POWER LAMP MOU JEN M6L-AS550R 22MM 508 PSB1007508 CONTACTOR TECO CU-11 220V
503 PSB1007503 SPEED SWITCH AUSP CS-2221 22MM 509 PSB1007509 CIRCUIT BREAKER ABB S202-C2
504 PSB1007504 INVERTER DELTA VFD0222E21A 510 PSB1007510 DIRECTION SWITCH AUSPICIOUS LCS-2232 22MM
505 PSB1007505 TERMINAL BAR 6P 511 PSB1007511 E-STOP BUTTON AUSPICIOUS LEB-2221 22MM
506 PSB1007506 TERMINAL BAR 3P 512 PSB1007512 JOG BUTTON AUSPICIOUS PBF-2221 22MM GRN
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Accessories
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REF PART # DESCRIPTION REF PART # DESCRIPTION
601 PSB1007601 TOOLBOX 615 PSB1007615 LATHE CHUCK KEY
602 PSB1007602 HEX WRENCH SET 9-PC. 616 PSB1007616 HANDWHEEL HANDLE
603 PSB1007603 CHANGE GEAR 95T 617 PSB1007617 OPEN-END WRENCH SET 6-PC.
604 PSB1007604 CHANGE GEAR 80T 618 PSB1007618 GEAR DRIVE SHAFT
605 PSB1007605 CHANGE GEAR 70T 619 PSB1007619 TAPERED SPINDLE SLEEVE MT#5–MT#3
606 PSB1007606 CHANGE GEAR 65T 620 PSB1007620 BACK PLATE
607 PSB1007607 CHANGE GEAR 60T 621 PSB1007621 3-JAW CHUCK
608 PSB1007608 CHANGE GEAR 55T 621-1 PSB1007621-1 OUTSIDE JAW SET 3-PC.
609 PSB1007609 CHANGE GEAR 50T 622 PSB1007622 CAMLOCK STUD D1-4
610 PSB1007610 CHANGE GEAR 40T 623 PSB1007623 CAP SCREW M10-1.5 X 70
611 PSB1007611 CHANGE GEAR 35T 624 PSB1007624 CAP SCREW 1/4-20 X 3/4
612 PSB1007612 SCREWDRIVER FLAT #2 625 PSB1007625 CHANGE GEAR 45T
613 PSB1007613 SCREWDRIVER PHILLIPS #2 626 PSB1007626 OPEN-END WRENCH 13MM
614 PSB1007614 OIL CAN
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Machine Labels – Front

To reduce the risk of serious personal injury while 
using this machine:
 1. Read and understand owner’s manual before 

starting.
 2. Always wear approved safety glasses AND a 

face shield.
 3. Only plug power cord into a grounded outlet.
 4. Tie back long hair, roll up sleeves. DO NOT 

wear loose clothing, gloves, or jewelry.
 5. Disconnect power before setting up, adjusting, 

or servicing.
 6. Rotate workpiece by hand to ensure clearance 

before starting.
 7. Test each new workpiece setup for safe rotation; 

start with slowest speed and stand to side of 
lathe until safe rotation verified.

 8. Keep all guards and covers in place during 
operation.

 9. Never leave chuck key in chuck.
 10. Never leave lathe running unattended.
 11. DO NOT reverse spindle rotation while spindle 

is moving.
 12. Properly support long workpieces with 

appropriate rest.
 13. DO NOT expose to rain or use in wet locations.
 14. Prevent unauthorized use by children or 

untrained users.

WARNING!!

Specifications
MODEL SB1007

Made in Taiwan to South Bend Specifications

Date

Serial No.

Req. Power Supply: 220V, 1-Ph, 60 Hz
Full-Load Current Rating: 5.5A
Motor: 2 HP, 220V, 3-Ph
Swing Over Bed: 10-3/4"
Distance Between Centers: 30"
Swing Over Cross Slide: 6-5/8"
Cross Slide Travel: 4-5/8"
Spindle Nose: D1-4
Spindle Bore: 1.358" (34.5mm)
Spindle Taper: MT#5
Tailstock Taper: MT#3
Tailstock Quill Travel: 3-1/8"
Weight: 494 lbs.

HARDENED AND GROUND
South Bend®

 Three V-Way Bed

www.southbendlathe.com
Made in Taiwan

South Bend
®

www.southbendlathe.com
Made in Taiwan

South Bend
®

OFF ON1 2

Power
Light

SB1007

HEAVY 10™ LATHE

South Bend Lathe®

NON
NUMBERED
POSITION

ANY
POSITION

8, 16, 24, 32, 40, 48, 56,
64, 72, 80, 96, 112, 128

12, 20, 28, 36, 44, 52,
76

6, 10, 14, 18, 22, 26,
38, 54

5, 7, 9, 11, 13, 19, 27

41/2, 91/2

NUMBERED
POSITION

NUMBERED
POSITION
1, 3, 5, 7

POSITION
1,5 OR 3,7

5

4
3 2

1

8

76
1 IN

RE
V

FW
D

OFFJOG

701

702

703

704

705
706707708709710

711
712 713

714

715

WARNING!!
ENTANGLEMENT

HAZARD
Remove or secure 
loose clothing, hair 
or jewelry to reduce 
the risk of serious 
injury or death.

Using excessive 
spindle speeds can 
result in serious 
impact injuries or 
death! Always use 
slow spindle speeds 
with large or 
non-concentric 
workpieces. Never 
exceed chuck RPM 
rating.

WARNING!!

WARNING!!
INJURY HAZARD

Always remove chuck 
key from chuck after 
making adjustments to 
reduce the risk of  
personal injury.

EYE INJURY HAZARD
Always wear ANSI- 
approved safety 
glasses or a face 
shield when using 
this equipment.

WARNING!!
INJURY HAZARD

Do not use machine if 
you have not read the 
manual. Visit 
southbendlathe.com 
or call 360-734-1540 
to get a manual.

WARNING!!

716

AA
1
2
3
4
5

1
2
3
4
5

1
2
3
4
5

.0018

.0020

.0024

.0029

.0032

.0040

.0048

.0058

.0064

64
56
48
40
36

32
28
24
20
18

.0036 .0072
.0080
.0096
.0116
.0128

0.5
0.6

0.75

1.0

1.5

2.0

16
14
12
10
9

3 5 1 4 2 A C B

CB
127

9090
120

30

127
30

90
127

30

INCHES

INCHES

MMTPI

B C

 • Do not expose to rain or use in 
damp locations.

 • AVERTISSEMENT!: Ne pas exposer 
à la pluie et ne pas utiliser dans 
les emplacements humides.

 • Wear eye protection.
 • Porter des lunettes de protection.

 • Do not wear gloves, necktie, or 
loose clothing.

 • Ne pas porter de gants, de cravate, 
ou de vêtements amples.

 • Tighten all locks before operating.
 • Serrer tous les serrure avant 

exploitation.

WARNING!!

717

The safety labels provided with your machine are used to make the operator aware of the 
machine hazards and ways to prevent injury. The owner of this machine MUST maintain the 
original location and readability of these safety labels. If any label is removed or becomes 
unreadable, REPLACE that label before using the machine again. Contact South Bend Tools at 
(360) 734-1540 or www.southbendtools.com to order new labels.

RREEFF PPAARRTT  ## DDEESSCCRRIIPPTTIIOONN RREEFF PPAARRTT  ## DDEESSCCRRIIPPTTIIOONN
701 PSB1007701 SOUTH BEND ROUND NAMEPLATE 710 PSB1007710 CHUCK KEY WARNING LABEL
702 PSB1007702 MASTER POWER LABEL 711 PSB1007711 FEED RATE LABEL
703 PSB1007703 SPINDLE SPEED CHART 712 PSB1007712 READ MANUAL LABEL
704 PSB1007704 SOUTH BEND RECTANGULAR LOGO 713 PSB1007713 EYE INJURY HAZARD LABEL
705 PSB1007705 SOUTH BEND GREY TOUCH-UP PAINT 714 PSB1007714 THREAD DIAL LABEL
706 PSB1007706 V-WAY DESCRIPTION LABEL 715 PSB1007715 MACHINE ID LABEL
707 PSB1007707 ENTANGLEMENT HAZARD LABEL 716 PSB1007716 WARNING LABEL
708 PSB1007708 SPINDLE SPEED WARNING LABEL 717 PSB1007717 WARNING LABEL FRENCH
709 PSB1007709 CONTROL PANEL LABEL
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For Machines Mfd. Since 12/21

South Bend Tools

Model SB1007 P A R T S

Machine Labels – Rear & Side

The safety labels provided with your machine are used to make the operator aware of the 
machine hazards and ways to prevent injury. The owner of this machine MUST maintain the 
original location and readability of these safety labels. If any label is removed or becomes 
unreadable, REPLACE that label before using the machine again. Contact South Bend Tools at 
(360) 734-1540 or www.southbendtools.com to order new labels.

0.37 Qt.

0.79 Qt.

Gearbox

Headstock

Component Type

Mobil Vactra 2 or ISO 68 equivalent

Mobil DTE Light or ISO 32 equivalent

Capacity

 SB1007 Fluid Capacities

WARNING!!

!

INJURY/SHOCK 
HAZARD

To avoid shock,  
disconnect power 
before opening this 
door.

WARNING!!

PINCH/
ENTANGLEMENT

HAZARD

Disconnect machine 
from power before 
opening this cover.

South Bend Lathe Co.
3-Phase Induction Motor

Type: Frame:
Poles: Output:

Rating:
Class Insul:

Encl: 

HZ:
Duty:

Design:

KWHP
Volts: 
Amps: 

RPM: 
Date: Bearings:
Weight: Kg Serial:

Made in Taiwan

718

719

720

721
722

723

724 DO NOT adjust. Improper settings can 
cause damage, void warranty, or disable 
safety features. 

NOTICE

RREEFF PPAARRTT  ## DDEESSCCRRIIPPTTIIOONN RREEFF PPAARRTT  ## DDEESSCCRRIIPPTTIIOONN
718 PSB1007718 PINCHING HAZARD LABEL 722 PSB1007722 ELECTRICITY LABEL
719 PSB1007719 FLUID CAPACITIES LABEL 723 PSB1007723 THREAD CHART LABEL
720 PSB1007720 SHOCK INJURY HAZARD LABEL 724 PSB1007724 NOTICE LABEL
721 PSB1007721 MOTOR ID LABEL


